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NAME & ADDRESS OF CUSTOMER: REPORT NO. : RP-2425-037786

DATE OF ISSUE: 05-03-2025

M/s. Paragon Electro Switchgear Pvt. Ltd. | CcUSTOMER REF. NO.: Letter

(As provided by customer)

K-3, MIIIDICI’ Ambad, DATED: N” y -

Nashik - 422 010. DATE OF SAMPLE | DATE OF TESTING

Maharashtra. RECEIPT

INDIA 17-12-2024 04-03-2025 &
05-03-2025

SAMPLE DESCRIPTION: SAMPLE IDENTIFICATION:

Embossed on/the sample:

3] Flattening test
4] Electrical conductivity test {%dACS]

Compression type tubular terminal ends w R -
(Aluminium lug) [5 Nos.] S Y
Designation: CAA-70
: ) - ERDA Sample Code No.:
PESALS-226 (70 sgmm E-12.7 Aluminium Lug) ERDA200610831
TEST DETAILS: TEST SPECIFICATION:
1] Visual examination For Test Procedure and Requirement:
2] Dimensional check up . IS 8309 : 1993 with 1 Amendment

REMARKS: _
1] Out of five samples, one'sample was randomly selected for testing.

2] Sample conforms to the requirement of all above mentioned tests. _
3] Photograph of samples has been attached. [Refer SHEET 03 OF 03] \\_
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{This report relatés only to the particular sample received for testing in good condition at ERDA Vadodara.
- This report cannot be reproduced in part under any circumstances.

. Publication.@f'this report requires prior permission in writing from Director, ERDA.’

+This'repoft shall not be used for any purpose such as PR brochures, propaganda, advertisement a

. Onlyfthe tests asked for by the customer have been carried out. W !
. Patticulars of manufacturer/supplier, given in this report are based on information supplied by the\ ustumer,,;alo ¥

ote:

unless for the granted purpose.

the test request/sample. ERDA does not assume any responsibility for the correctness of the info
mentioned Sample Under Test (SUT). ERDA will not be responsible for any changes in SUT made aft
report is given as per instrument status while testing.
In case of any dispute, Vadodara will be the exclusive jurisdiction & shall be construed as where the cause has arised.
aution: ERDA is not responsible for the authenticity of photocopied or reproduced test reports:
ERDA provides support to customers for verification of the authenticity-of test reports issued by ERDA within 10
years of date of issue of report.
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TEST REPORT No.: RP-2425-037786 DATE OF ISSUE: 05-03-2025 SHEET.02 OF 03
Sr. Particular of Tests & Requirement as per Obtained Value/ Remarks
No. Cl. No. specification Observation
1. | Visual examination Sample shall be examined | Sample found free | Conforms

[Cl. No. 8.1 of IS 8309] |for freedom from flaws, | from flaws, rust,
rust, crevices, cracks and | crevices, cracks, _and
other defects harmful for | other defectsq harmful

the joint. for the joint.
2. | Dimensional check up | Sample shall conform/ to | Conforms to | Conforms
[Cl. No. 8.1 & Table 1 of | Designation CAA-70 of | Designhation CAA-70 of
IS 8309] Table 1 of IS 8309 Table 1 of IS 8309
3. | Flattening test Apply gradually inereasing | No crack was observed | Conforms

[Cl. No. 8.2 of IS 8309] | load untilg,the internal
surfaces are, in contact
over at®least half of the
internal width of flattened
testi piece. There shall be
no crack observed.

4. | Electrical conductivity 60.0 % IACS (Min.) 65.5 % IACS* Conforms
test [% IACS]
[Cl. No. 8.3 of IS 8309]

Note: '*’ Obtained value is an average of five readings.
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